



请使用浦项公众号验证真伪

Order No./合同号码:SRK003H15

PO No./订单号码:

Supplier/订户:

Commodity/品名:STS CR Coil

Customer/客户:

Spec & Type/规格:ASTM A240/A240M-2018:316L

Size/尺寸	Product No. 产品号码	Quantity 数量	Weight 重量 (kg)	Heat No. 炉号	P O S I T I O N	Tensile/拉伸试验			Hard- ness /硬度 HRB	D I V I S I O N	Chemical Composition/化学成分(%)										
						YS 0.2% (MPa)	TS (MPa)	EL (%)			C	Si	Mn	P	S	Cr	Ni	Mo	N		
1.20*1219*C	QXC0426B	1	23,659	S647127	T	302	627	57	86	L	180	440	1350	250	40	1654	1004	206	180		
					B	318	625	57	84												
*** Sub Total (050) ***																					
*** Grade Total ***																					
*** Grand Total ***																					
=== Last item ===																					

* Position - T : Top, M : Middle, B : Bottom

* Tensile Test. Direction : Transversal, Gauge Length : 50mm(Rectangular).

* Division - L:Ladle Analysis * Tr(Trace)

We hereby certify that the material herein has been made in accordance with the order and specification.

* This Mill Test Certificate cannot be copied for any purpose.

* After-sale Tel:(0512)58569641 or 58569573



Ding.Bing